

# CERTIFICATE OF ANALYSIS

WE, AS THE MANUFACTURER, HEREBY CERTIFY THAT THE CARGOS HAVE BEEN INSPECTED WITH THE RESULTS AS FOLLOWS:

<b>Production</b>		<b>C9 Petroleum Resin</b>		
<b>Appearance</b>		<b>Light Yellow Ellipse Form</b>		
<b>Lot No.</b>	<b>03062</b>	<b>Production Type</b>	<b>PR1-6#</b>	
<b>Production Date</b>	<b>10/03/2011</b>	<b>Expiry Date</b>	<b>09/03/2012</b>	
<b>Analysis Results</b>				
<b>Property</b>	<b>Unit</b>	<b>Test Method</b>	<b>Standard</b>	<b>Result</b>
Softening point	°C	GB//T 2294-1997	90~100	100
Color(Gardner )	#	GB/T 22295-2008	≤6	6
Acid value	KOH mg/g	GB/T 2895-2008	≤1	0.32
Ash content	%	GB/T 2295-2008	<0.1	0.04
<b>Conclusion</b>	<b>First Quality</b>			

Sample taker: Liu Xiangmei

Analysiser: Liu Xiangmei

Checker: Li Juan

Analysis Property Executive:GB/T 24138-2009